=BRRWRSBRAT
SANLIANPUMP INDUSTRY CO.,LTD
it SMEDRLHTREHTAR

(Add): Economic Development Zone He County,
Maanshan,Anhui Province.

BEW(Tel): +86 5555328888

fEE(Fax): +86555 5300000

ZiR#ER(Customer service): +865555313333. 400-110-3030

BEBI(PC): 238200

pafiE(Http): www.sanlianpump.com

XSS HRA R
RS RS RS
Eﬂ“ 957

www.sanlianpump.com

SANLIAN PUMP

}; ZHEXSML

L] ]
X — |- -

| | BTN

SRRUERBEIRAE

SANLIANPUMP INDUSTRY CO. LTD




SERAERFRT 19575, REMESSHROEREMRFERHENR, WSRERREMRS. BERRERERR
BEHRER. KEBERERE., REEMESKEEGSHRALSERTESE, BHITRESRANETE. B8N, FX
®, SFHIURARMDOUEIRNER. AAPERTULERESTEY, TEERIMIIESAM, T
ihRBIEESKAN,

EFEFELTHFTLhEERE, VERTRNOHRSHETY, REEFENREER SERXRSRFE. 2K
5. MRIERERIRSUATR, KERIETHRIBFULERAE. KH=KTUTERATRAS. THRAR
[...]
sk, 2FEF MNS RFUKEIT 81 HINLASGE T & e TG TSR GRS E TR RN e s, (@IS LB MiE
NERBMEFEF XA, %~ mAE GB7251, VDE660 _:__:-E; BT MR, A EAEDES, EnESEEGRERR,
ZBK36001-89 imt, Bty 32 FIF SHMERIREB AL, foe . RIUEKEIE R TR R E ISR SR ARG, B
GCS B{EmH I ARSI AR, BERER a;%}:%_ APREIERIGNZ 2, HuiEPiER RS EH LCU R,
BT A REE o] UGS S SR E =t e ZE. 1O Fuk, WaESTHE, 328, FIE0HL, B RIESIRERS,
£4E. "2 =8 TR RN RS RS SHR, WAKERRTEn
GCK EFNEEH e, JEAEsEE, SN, ’625' : SRk ZIFA., Aci0aE, SOFBMCRRE, DA L EIAEE k.
BIPERES, ROFIS, RS, AEARENE L“qu’[;":etjtf’f;tj; :;2“:3;1;‘,?";“22 B maisy pae

FFgENENR M.

GGD MEFHEEE FEER T AR, s, T id
Sl WA FAYESAE 50Hz, & TERTE 380V &lE THESR
i 3150A NECEB RS, {EAm), MBI A H IREIBEE
iR, HESIRHZ A,

MNS-type low-voltage pull-out switchgear is an
advanced low-voltage switchgear designed and
improved with reference to foreign MNS series low-
voltage switchgear to meet the development needs of
the electric power industry.

GCS type low-voltage withdrawable switchgear has
high technical performance indexes, can adapt to the
development needs of the electric power market and
can compete with the existing introduced products of

detect and monitor the safe operation indicators and
performance parameters of each equipment online, and
configure the centralized control of the host computer
through the form of network communication. At the
same time, through the form of camera monitoring,
real-time monitoring and recording of the safety dead
spot of the station area and the on-site environment
of the equipment are carried out to ensure the safety
of the pumping station to the greatest extent. The
centralized control system of the host computer
is mainly composed of LCU screen, 10 substation,
monitoring computer, switch, printer, clock and voice
alarm system, pump valve sensor and instrument and
other field devices. The video surveillance system is
mainly composed of cameras, recorders, switches,
photoelectric transceivers, video workstations, etc.

low-voltage withdrawable switchgear.

GCK series low-voltage pull-out switchgear has
advanced structure, beautiful appearance, high

protection level, safety and reliability, convenient MFTEE /APPIY limits IEZM) /Article case
maintenance, etc. It can be used as a new generation

of low-voltage switchgear. ZrREENATHREHEKRE, RAHEKRE, EiEHEK

GGD type AC l.ow-voltage §witchgear is suitable for =ik AREHEKES. SN R EREIEFHREGE

power distribution system with AC 50Hz, rated working

voltage 380V and rated working current 3150A in Z,

power plants, substations, factories and mining . . . L .

enterprises and other power users, and is used for The product is mainly used in municipal drainage

power conversion, distribution and control of power, pumping stations, rainwater drainage pumping

lighting and distribution equipment. stations, road drainage pumping stations, large-

scale building drainage pumping stations, sewage
treatment plants and various pumping station
upgrades.



SERVICE SCOPE

Y35BHE

ATRRARB G S LRI ER R FEN TEEW,
BECL. mime L, EHRDS, am. HEETREIWE
KO, TEREGSIK, Rt EAE. SV EHGR MR
SWEAZMEY, SRitHESEHNTEZARRT,

Sk
JL“

water
treatment

IKALER =7

Tk /industry

Gilbft T, BT, IELREDe,
w7, BEmAR. FREEKEK
A Eh o] A A HERR
Petrochemical, coal chemical,
papermaking, printing and dyeing,
pharmaceutical, food fermentation,

aquaculture wastewater desalination,
reuse, and zero discharge

SANLIAN PUMP

& =EEW

The company’s technical team has a solid theoretical
foundation and rich engineering experience. It has been
involved in more than 10 kinds of industrial wastewater
fields such as coal chemical industry, petrochemical
industry, paper printing and dyeing, food and
pharmaceutical industry. It has a number of cases in the
fields of municipal sewage, river basin, river treatment,
biological zero discharge toilet flushing and so on.
It has successively designed and participated in the
commissioning of more than 100 projects.

PKFIH, REpARK

Hill /municipal administration

hish TR, SiRsisk

Municipal and industrial parks,
landfill leachate

JKIfiE /water environment

i, TMEERKAEER, RiTENE
ESEUAE, BEKS

Watershed, river black and odorous water treatment,
decentralized management of small towns in rural
areas, and smart water management



SANLIAN PUMP

ﬁ;zﬂﬁw

Industrial wastewater reuse Purified water treatment
Chemical wastewater Brackish water

Coal mine wastewater Other water supply

Power industry Urban water supply

Pharmaceutical wastewater
Printing and dyeing wastewater

Municipal sewage treatment Decentralized sewage treatment
Class | a compliance Environmental protection toilet
Upgrading of bid submission Rural sewage

TAvEE/KEIFA BB KA 20 Y] @) il SEE KR

WK, K | % A iktR =178 TMFRMIRR
Bk, HIZERRK R FHRSUE Hifthiftak EZ D b=y)
ZIEC7 3 Ik itk

ELECTRO ADSORPTION

FBIRHIEA

Franfifid

BB I i 32 A (Electrosorb Technology, fEIFR EST) X FRER
7= M B # B AN (Capacitive Deionization / Desalination
Technology) , £ 20 42 90 AT IA Gl —IaFT 8L K
ShEEREA., HEARBESETHEZPINEEEE, FREG
R AR B F R DIk P R F Ak, B
MOHBEAN, ZRAANERSS, EXRER, TEELE

50%~95% BJF

50% ~ 95%
adjustable

70%~95%

FEIKE FRiEhEe
Water production Water production
rate rate

O ERT
IEEB4R Positive Electrode P
e Eea

L §-L:0-

HRIK

1l Negative Electrode

® ERT

IE B4R Positive Electrode L LER

Bk sk

i i} Negative Electrode

SANLIAN PUMP

ﬁ;zﬂﬁw

PRODUCT OVERVIEW

Electro adsorption technology (EST), also known as
capacitive desalination technology, is a new water
treatment technology rising in the late 1990s. Its
basic principle is based on the double-layer theory in
electrochemistry, and the electrochemical characteristics
of the surface of charged electrode are used to realize
the removal of charged particles in water and the
decomposition of organic matter. This technology is the
first in China. It can be treated up to standard and reused,
and the process route is simple.

0.5-3.0kwh/t 7=7K

0.5-3.0kwh/
t water production

RS IR

long life of

carbon materials

BFE oS San
Power Life of core
consumption components

IS ey
- O]

BEAE  ERKE REUR

m ItekE ®RaliE R R kit
-
e [
BT ZREE

Electrical adsorption process flow chart



¢> =HEXSTMY

SANLIAN PUMP

DYNAMIC MEMBRANE DEVICE

BESIREE

iR /PRODUCT OVERVIEW

NEMREIHENANERERE, MACKIER FEOHK, THE
kR, TRARES, BESRETNIILT AT, SSURE
HEABRERASEETT, RERRIAEEH RS E.

The company's original micro power built-in dynamic
membrane, gravity water under low water head, no
suction pump, no large amount of aeration, the operation
power of membrane system is almost zero, realizing
rapid membrane hanging, large flux, low-cost and stable

operation, and rapid backwashing can highlight the
reflection of total nitrogen.

2435 /APPLICATION AREA

o AN A2/0 £AME T 2% , HEAETH N
B, IV ESRENE IR, 2E CIMENEE, RSz
1T2:M;

o “¥F DMBR 50, B RFIIABRSKPIIETIFIER TR
bR B INaE , LUE e HE RN ESK ;
BERFNnhHEmEee, LUERIKE, KBNS ;

e XHASRBRTZ , AAIRESRIERE ;

o FENE R NSRRI S ERIRMH AR ;

o ZFUMNBRIEL IR BEIERLL N, A BRET, pIVESRIL,
ST

BEMIE R

L=

® Using the mature A2 / O biochemical treatment process
route and combined with the improvement of operation
mode, the operation mode of low dissolved oxygen is
realized, the treatment efficiency is improved and the
operation cost is reduced;

e DMBR unit is adopted, which has good functions of
removing organic matter and total nitrogen in sewage, so
as to meet the requirements of discharge standards;

e |t has good impact load resistance to adapt to the
changes of water quality and quantity;

e The sludge digestion process is adopted to greatly
reduce the amount of sludge;

e Fully consider the possibility of secondary pollution
and minimize its impact;

® The system treatment facilities are all set below the
surface, which does not occupy the surface area. They
can be used for greening and anti freezing

P Sty
:{//////IIH

21 AR AN

&

HIGH EFFICIENCY MAGNETIC COAGULATION

DN EEEE

FER %R /PRODUCT OVERVIEW

B ERAR R A ERIREEE T 2RI LE
4.8~5.1 Wk, EZ SioERSsaR—k, DGR,
FRINR, HERNEAFEEA, FAT, MATSE
TRENBEMN., EERAEIA20m 3/, h~40m3/ n h,

High efficiency magnetic clarification technology is to
synchronously add magnetic powder with a specific
gravity of 4.8 ~ 5.1 in the traditional coagulation and
clarification process, so as to integrate it with the
flocculation of pollutants, so as to strengthen the effect
of coagulation and flocculation, make the floc density
larger and stronger, and achieve the purpose of high-
speed settlement. Surface loads up to 20 m 3/ T,
h~40m 3/ ni" h,

IfE /FUNCTION

FRR SS. SBE, BRI AR SRIRE COD, BB, Mot BRE.
Ly

Remove SS, total phosphorus, particles and some
colloidal cod, heavy metals, phosphorus, algae and
softening.

FIFE4lE; /APPLICATION AREA

o [SIKI IRIREOE

o REBRBEE RN

o MEREKRIEAE

o SEERKHE

o SifEKANER

o K &

e Upgrading of sewage treatment plant

® Deep phosphorus and suspended solids removal
® River black and smelly water and watershed treatment
e Heavy metal wastewater treatment

e Oily wastewater treatment

e Water purification plant, etc

WEERLE

Sludge chessllg

Influent

AR 4

L
MagneticDrum

R
Hnm
‘q Shear Mixer

[BL4:e0 -
Recoveredl Ballast

4 ESW
i ! Polymer
EMEE | et
RAS WAS
el

=HXx3 M

SANLIAN PUMP

EFp]
Clarifier

Hizk
Effluent




ﬁ;zﬂﬁw

SANLIAN PUMP

MUD SCRAPER

&t

iR /PRODUCT OVERVIEW

ARGHBS : ERMAMNEE. TIFH. TaElR=E. HEnEl
B, hORR, WMEEE. SRERNEER. FREE
FERE, RO EOHAKTIEDR, —REERESRE.
B F iR EREARRRER.,

Components: mud scraper is composed of driving device,
working bridge, main mud scraping device, auxiliary mud
scraping device, central turntable, slag skimming device,
overflow weir plate and slag stopper, power collection
device, etc. For the center inlet and peripheral discharge
sedimentation tank, generally also need to set the guide

cylinder. Used to achieve the best sedimentation and
mud discharge effect.

IfI§E /FUNCTION

iR, R—MiERiRITARBERL RN —HlEE, BTk
TisAKRNERS . B3Rk AR TAlEKAMER B ERARIER
e, HERPE RIS AR EE S,

RISl /APPLICATION AREA

o FRHEISIRATS, WL, 8. AsSmagsK
BB TR, HUSMAT, Mk, BEEEhE, 2k
HAERS /K NE TR BRI,

o ZRHERTIS AR EHRSIRRIE, SRS TRE
SRR, S E— R SRB KRR,

o ZRHUEMRECAE. Sl BE ARE. K&, I
IR, 19, R, BRSNS R,

Mud scraper, a kind of machine to clean out the sludge
from the river, is used in urban sewage treatment
plants, water treatment plants and industrial wastewater
treatment in larger diameter circular sedimentation
ponds to exclude the sludge settled at the bottom of the
pond and skim the floating sludge on the surface of the
pond.

® The mud scraper can be widely used in the sewage
treatment project of city, chemical, light textile,
metallurgy and other industries. Its reasonable structure,
high efficiency, easy operation and maintenance, is a
more ideal supporting facilities for sewage treatment
projects.

e The mud scraper is suitable for gravity sludge
thickening tank in wastewater treatment plant to scrape
the thickened sludge to the bottom center of the tank to
collect mud pit for further sludge dewatering treatment.

e The scraper is suitable for sludge dewatering machine
in every industry such as municipal engineering,
pharmaceutical industry, brewing, food type, beverage,
chemical factory, leather products, welding material,
crude oil, printing and dyeing factory, etc.

MECHANIZAL GRILLE

sl

FER %R /PRODUCT OVERVIEW

TSR RS B AR e E RSN —ipiE g,
BAMREENEES. SENES. b, TES,
mEEMtaEsf, ERARENER N REEEARELE, 8
BT efirREg, MfEAEREN, SBIHE, 7
Ll iR B e LT,

Mechanical grating is a kind of grating equipment that
can automatically remove the garbage attached to the
grating. The biggest advantages are high automation,
high separation efficiency, low power consumption, no
noise, good corrosion resistance, continuous and stable
work under unattended condition, and overload safety
protection device, which will automatically stop when the
equipment fails and can avoid overload work.

IfgE /FUNCTION

B AR S BEAE, BROEEKhEF
T (SS) . FFERE (COD) |, W FIVMNERT,
)ikt i BT Tl A i TRl 5 E RN RS R,

RISl /APPLICATION AREA

o HFIEME, BSE. . Bt BB, amiT. $E. HE,
AET I EKG RS, KBEEFY. ZF, ESES
W,

o [HFIEM, BN, TER. RN LEirl RNt &
HEEHMRE;

o [FHiis AR S EITT,

ﬁ;zﬂﬁw

SANLIAN PUMP

The rotary mechanical grid can effectively separate solids,
effectively reduce suspended solids (SS) and chemical
oxygen consumption (COD) in water, and reduce the
treatment load of subsequent processes. It is also used
in industrial production for solid-liquid separation and
recovery of useful substances.

e Used in industrial wastewater treatment such as
papermaking, slaughtering, leather, sugar, brewing, food
processing, textile, printing and dyeing, petrochemicals,
etc. to remove solids such as suspended matter, floating
matter and sediment.

e Useful materials such as recovered fibers and residues
used in paper, alcohol, starch, food processing and other
industries.

e Used in place of primary sedimentation tanks in
municipal wastewater treatment.



SANLIAN PUMP

J&Eﬂﬁm

BIOLOGICAL TOILET

FHI E BEES R

iR /PRODUCT OVERVIEW

o —RitK, BIER, TEKEIR;

o HEMESRANKMN_SE M, THEHNTSS:
* TELMKEERE, R/ AmRE;

o LRTLFIR, AN, DHEFE;

o SRFERTR, iR, T Wi, TUAEE, HiE
g, SMUSE, BEaIEthal RO, BRIz =iz

Single toilet Three toilet seats

e One time water injection, automatic circulation, saving water resources;

® Feces are completely decomposed into water and carbon dioxide to achieve zero emission and no pollution;
e There is no need for supporting water supply and drainage pipelines to reduce site restrictions;

Safe, no odor, no liquid leakage, sanitary and comfortable;

e High tech building products, modular design, factory manufacturing, on-site assembly, rapid construction and exquisite
appearance, which can be built or transformed in situ;

RISl /APPLICATION AREA

o IhEcE
e RXER
o DK
o FLIFHR
* ERFS
* SHARLRA

e CITY SET

e SCENIC SPOTS

e COUNTRY

e INSTITUTION SCHOOL

e CIVIL-MILITARY INTEGRATION
e TRAIN/SHIP

SANLIAN PUMP

ﬁ;zﬂﬁw

MBBR

E Tl

FER %R /PRODUCT OVERVIEW

» HiRfAfS, RiEEih

o filipcitse, MEERE , BITAIE

o BIHHBRSASE  BIFOE, 4HPiEe

o TIICIERE, EWINARERRSTIA, RE%EA

o EFEMIK, (UM ENEMER

o RS AEFMHUICEE MR R FEEERAmARESEE, THSME
o SRMERES, HAKRTF

o ARG, —R—AHKHEEREAR

® High volume load, compact and land-saving

® Strong impact resistance, stable performance and reliable operation

® The mixing and aeration system is easy to operate and maintain

® There is no blockage in the biological pool, the volume of the biological pool is fully utilized, and there is no dead corner
e Long service life, high quality and durable biological filler

® The aeration system and water outlet device can ensure the long-term use of the whole system without replacement, and
the depreciation rate is low

e High pollutant removal rate and good effluent quality

® The commissioning cycle is short. Generally, the effluent can reach the standard stably in one week

Fmfftss /ADVANTAGE

EEHIRSERATF BigEaa
Significantly reduce Short construction

pollution factors period
EAEES B AR
Significantly reduce Low pipeline
pollution factors cost
o HEE AR )N REREXE

Significantly reduce
pollution factors

The equipmentis
safeand harmless




ylg =B

SANLIAN PUMP

ULTRAFILTRATION EQUIPMENT

iR

iR /PRODUCT OVERVIEW

BseEE—LES RS EERE, LUT RS =i
2, HEER 0.005-0.01um SBEIR, a3k HRIEk
ik, HEEES FTAINES.

Ultrafiltration equipment is a membrane separation process
based on the principle of sieve separation and driven
by pressure. The filtration accuracy is within the range
of 0.005-0.01um, which can effectively remove particles,
colloid, bacteria and polymer organic matter in water.

IfJgE /FUNCTION

Al NATMENSE, RE, 124,

It can be widely used in separation, concentration and
purification of substances.

RIEESHlE /APPLICATION AREA

o TVEAKRELME, fihruKEIERSE, BikiE, MmAdEik.,
o L ARRSBSIET. MIRGESIES. BAAREEETRE.
o TEEHMENMHITE D, ERETREMEEH{TSBRA,

® Industrial wastewater advanced treatment, urban water reuse system, electrophoretic paint, oil product recovery.
® Biochemical fermentation broth separation and refining, enzyme concentration and refining, sugar and xylitol